C809-FR

RAXIS

IN
Redefining the Quantum Leap

SHIPYARD

STORMWATER
MOP-UP®

Final Report

submitted
09 March 2001
under

MARITECH ASE
Technology Investment Agreement 9900200

between

the Advanced Technology Institute (ATI)

and
Biopraxis, Inc.

Biopraxis, Inc.
P.O. Box 910078
San Diego, CA 92191-0078

Approved for Public Release -- Distribution Unlimited
Category B Data



Executive Summary

Government agencies are imposing increasingly stringent regulations to prevent surface water
pollution. The complex and highly variable nature of stormwater — which is responsible for one-
third of all surface water contamination — makes it extremely difficult to meet current or projected
regulatory requirements for stormwater runoff. Shipyard stormwater runoff typically contains a
[...]
exhausted MOP-UP® reagents will be separated from the water using a centrifuge. A
properly designed centrifuge is expected to produce clear water containing between 10 to
15 mg/L of suspended solids. Usually, a centrifuge removes more than 95% of particles
larger than 500 microns. A separate oil removal system will be required to remove oil
from-the centrate prior to discharge.

As described above, reagents will be mixed with storm water in the contact tank. The
resultant mixture will then be pumped into a hydrocyclone, where solid/liquid separation
will take place. It is anticipated that this treatment system will remove particles greater
than 100 microns in size. The water quality produced by the hydrocyclone is expected to
be worse than that produced by a dual media filter. A separate oil removal system will be
required to remove oil from the hydrocyclone effluent.

'OPTION 5. DAF FOLLOWED BY HIGH RATE FILTER

Using a DAF unit, oil will be removed from the storm water and hauled away for off-site
_disposal. The clarified effluent will then flow through a high rate filter containing a
mixture of the MOP-UP® reagent and filter media. The filter will be operated at a
hydraulic loading rate of 10 to 12 gpm/ft2. Filter backwash will be collected in a sludge

Biopraxds %2, CHESTER
5372-02 CGR-4054 3-01 4-2 / ENGINEERS
Approved for Public Release -- Distribution Unlimited
Category B Data



holding tank where solids/liquid separation will occur. The solids will be dewatered prior
to off-site disposal along with dewatered solids from the DAF unit. When the MOP-UP® .
reagent is exhausted, the filter media will be separated from the reagent for reuse. The
spent reagent will be disposed off site. This system is expected to remove particles
greater than 100 microns in size; however, particle size removal will depend on the type
of filter media used. Oil and grease removal is expected to be in the range of 85 to 90%,
with an effluent oil and grease concentration of approximately 5.0 mg/L.

" OPTION 6. DAF FOLLOWED BY FIXED BED MOP-UP® SYSTEM

Oil will be removed from storm water using a DAF unit. Floating oil and heavy solids
will be removed from the top and bottom of the DAF. The clear water from this unit will
be pumped to an adsorption column containing the MOP-UP® reagent. An inert media
will be used to hold the reagent. In order to avoid excessive pressure drop within the
column, the system will be operated in an upflow mode. The exhausted media from the
column will be sent off-site for disposal. Oil and grease removal is expected to be in the

range of 85 to 90%, with an effluent oil and grease concentration of approximately
5.0 mg/L.

This option is similar to Option 6, except that the inert media containing the MOP-UP®
reagents will be in a fluidized state during the reaction. As in Option 6, the oil and grease
concentration in the treated effluent is expected to be about 5.0 mg/L.

In this option, contaminated storm water will be mixed with the MOP-UP® reagents in a
contact tank. Using an ActiFlo unit, suspended solids and the exhausted reagents will be
separated from the treated water. It is anticipated that this treatment system would
remove more than 99% of the particles greater than 3 microns in size. Oil and grease
removal is expected to be in the range of 80 to 85%, with an effluent oil and grease
concentration of approximately 5.0 mg/L. A Terraguard sheen control medium infused
with Mycelx will remove the remaining oil and grease to <2 mg/L. Solids from the
hydrocyclone will be dewatered prior to off-site disposal.

OPTION 9. MICROFILTRATION

A microfiltration system would be equipped with two reaction tanks and a concentration
tank. Contaminated storm water will be directed to the first reaction tank, where the
“water will be mixed with the MOP-UP® reagents. After thorough mixing, the water will
‘then flow to the second reaction tank. In this tank, chemical coagulants, anti-scaling
agents, and other required chemicals will be added. The mixture will then pass through a

Biopraxis , CHESTER
5372-02 CGR-4054 3-01 4-3 / ENGINEERS
Approved for Public Release -- Distribution Unlimited
Category B Data



microfilter where suspended solids including the MOP-UP® reagents will be separated
from the water. It is anticipated that 99% of the particles larger than 0.2 microns will be .
removed by this treatment system. The effluent from the microfiltration unit will be fed
to an Ametek filter for removal of the residual oil prior to discharge. The Ametek oil
removal system contains a proprietary filtration media, known as Clerify, that is capable

of holding 300% of its own weight in removed oil. Solids from the microfilter will be
dewatered prior to off-site disposal.

Biopraxis %2, CHESTER
5372-02 CGR-4054 3-01 4-4 ENGINEERS
Approved for Public Release -- Distribution Unlimited
Category B Data



BIOPRAXIS
SAN DIEGO, CALIFORNIA
EVALUATION OF SHIPYARD STORM WATER MOP-UP®
PROJECT
SECTION 5
EVALUATION OF ALTERNATIVES

Based upon the available information, our preliminary evaluation reveals that Options 1
through 7, as presented in the previous section, will generate treated water that would
contain particles smaller than 30 microns. MOP-UP® reagents are typically smaller than
this, unless the reagent production process is modified. Options 1 through 7 therefore are
not expected to be capable of separating the exhausted MOP-UP® reagents from the
treated water. As a result, the concentrations of metals (as total metal) may not be
reduced to ppb levels. While studies have shown that MOP-UP® reagents can be
produced as much larger particles, the process used to modify production will add
somewhat to the production costs, and the larger particles will have overall lower
capacities. Therefore, detailed evaluation of these options was not pursued further.

As indicated in Section 4, a contact tank followed by an ActiFlo system (Option 8) is
expected to remove more than 99% of particles greater than 3 microns in size. In other
words, this option is expected to remove more than 99% of the exhausted MOP-UP®
reagents. In addition, Option 9, the microfiltration system, is expected to generate treated
water that would not contain more than 1% of particles larger than 0.2 microns. This
option would produce an even better quality of water than Option 8. However, additional
treatment to ensure effective oil and grease removal from the contaminated storm water
would be required for each of these options. A more detailed evaluation of these two
options is presented in this section of the report along with the design criteria for a model
treatment system based on the design storm characteristics discussed in Section 2
(250,000 gallons per storm with a peak flow of 2,000 gpm).

ACTIFLO SYSTEM (OPTION 8)

Process Concept

Fundamentally, the ActiFlo process' is very similar to conventional (coagulation,
flocculation, and sedimentation) water treatment technology. Both ActiFlo and
conventional technology use coagulants and polymeric flocculant for the aggregation of
suspended materials. These materials are then subsequently removed by settling and
disposed. The primary advance made in the ActiFlo process is the addition of microsand
as a “seed” and ballast for the formation of high density floc. The resulting floc has a

Biopraxis / CHESTER
5372-02 CGR-4054 3-01 5-1 ENGINEERS
Approved for Public Release -- Distribution Unlimited
Category B Data



relatively high density microsand nucleus and is easily removed by settling. With these
factors in mind, a brief overview of the physiochemical processes involved in ..

conventional water treatment is beneficial in understanding the advantages of the ActiFlo
process.

Conventional water clarification processes primarily involve the destabilization and
subsequent removal of colloidal suspended solid materials that are not readily removed
by gravitation alone. These suspended materials can be natural or synthetic organic or
- inorganic compounds, microorganisms, and/or viruses that typically range in size from
10° pm to 1,000 pm. In most natural systems, the stability of colloidal suspended
materials is attributed to a net negative surface charge that causes individual particles to
repel each other and remain in suspension. To counteract these repulsive forces, a
chemical coagulant such as alum (Al (SO4);), ferric chloride (FeCls), ferric sulfate
(Fex(SO4)3), poly-aluminum chloride (PACI), lime (CaO or Ca(OH),) or any other highly
charged ionic chemical species is added to bring about a net reduction in the repulsive
force between the suspended materials. This process results in the destabilization and/or
attraction of the suspended solids to form chemical floc.

Although destabilized, the chemical floc may remain in suspension due to its extremely
low mass. Removal of these particles is most easily achieved by aggregating the smaller
particles together into larger, more settleable floc. Floc formation is typically
accomplished by forming inter-particle polyelectrolyte bridges using chemical (flocculant

aid) polymeric flocculant. This process provides larger, more settleable floc that is more
readily removed by gravitational settling.

ActiFlo differs from conventional clarification in that it provides microsand as a

ballasting agent in the flocculation step. The microsand serves several important roles in
the ActiFlo process:

m  The high surface area to volume ratio of the microsand particles serves as a
“seed” for floc formation.

®m  The microsand and polymer “seed” promote the enmeshment of suspended
materials and result in the formation of large stable floc.

®m  The relatively high specific gravity of the microsand (~2.65) serves as a
ballast for the formation of high density floc.

m The high microsand concentration within the ActiFlo process effectively
dampens the effects of changes in the raw water quality.

m  The chemically inert microsand does not react with the process chemistry,

allowing it to be effectively removed from chemical sludge and reused in the
process.

Biopraxis / CHESTER
5372-02 CGR-4054 3-01 5-2 ENGINEERS
Approved for Public Release -- Distribution Unlimited
Category B Data



Together, these factors provide a process that is extremely efficient in the treatment of

“difficult” waters, stable with changes in raw water quality, and relatively easy to operate ..
and optimize.

Overall, the use of microsand results in the development of chemical floc that is
significantly denser and more durable than floc from conventional clarification processes.
The ActiFlo floc will have a considerably higher settling velocity than conventional floc
and will allow a significantly higher clarifier overflow rate. The higher overflow rate
" possible with ActiFlo translates directly into reduced process volume, reduced system
footprint, and significant reductions in total capital cost. Additional information about
the proposed ActiFlo system is included in Appendix B.

System Operation with MOP-UP® Reagent

SLUDGE MICRO-SAND AND SLUDG

TO HYDROCYCLONE

HYDROCYCLONE

POLYMER
- MICRO-SAND

N N

CLARIFIED
WATER

COAGULANT

COAGULATION MATURATION
INJECTION

TUBE SETTLE
WITH SCRAPE

Raw water enters the ActiFlo system in the first flash mix tank (coagulation tank). Here,
chemical coagulant (alum, ferric salt, etc.) is typically added to destabilize suspended
solids and colloidal matter in the influent stream. Typical hydraulic retention time in the
coagulation tank is around two minutes.

The use of the Biopraxis MOP-UP® reagent presents a unique opportunity to enhance the
ActiFlo process for metals removal. The concept is to add the MOP-UP® reagent in the
initial reactor of the ActiFlo system. The MOP-UP® reagent will be mixed with the
storm water in a flow-proportional feed system using equipment similar to that provided
with the ActiFlo system for the addition of coagulants and polymers. After mixing, the
reagents would have an opportunity to continue reacting with the storm water in mix and
maturation tanks prior to separation in the clarification unit.

After initial mixing, the water passes into the second flash mix tank (injection tank)
‘where flocculant aid polymer and microsand are added to initiate floc formation. These
serve as a “seed” for floc formation and development in the next process step.

Biopraxis %2, CHESTER
5372-02 CGR-4054 3-01 5-3 / ENGINEERS
Approved for Public Release -- Distribution Unlimited
Category B Data



ActiFlo treatment continues as water passes through the underflow passage from the
injection tank into the maturation tank. In the maturation tank, relatively gentler mixing
provides ideal conditions for the formation of polymer bridges between the microsand
and the destabilized suspended solids. This process is further augmented by the large
specific surface area of the microsand, which provides enhanced opportunity for polymer
bridging and enmeshment of microsand and floc already in suspension.

The fully formed ballasted flocs leave the maturation tank and enter the settling tank.
- Here, laminar upflow through the lamella settling zone provides rapid and effective

removal of the microsand/sludge flocs. Clarified water exits the ActiFlo system via a
series of collection troughs or weirs.

The ballasted floc sand-sludge-reagent mixture is collected at the bottom of the settling
tank and withdrawn using a rubber-lined centrifugal slurry pump. The sand-sludge-
reagent mixture is then pumped to the hydrocyclone for separation. Energy from
pumping is effectively converted to centrifugal forces within the body of the
hydrocyclone causing chemical sludge containing the MOP-UP® reagents to be separated
from the higher density microsand. Once separated, the microsand is concentrated and
discharged from the bottom of the hydrocyclone and reinjected into the ActiFlo process
for reuse. The lighter density sludge is discharged out of the top of the hydrocyclone and
sent for thickening or final disposal. Alternatively, the sludge may be re-injected into the
mixing tank to allow the MOP-UP® reagents to adsorb higher loadings of dissolved

metals. Sludge re-injection is also expected to improve flocculation and solids
separation.

Performance Data from Other Studies
(without M OP-UP® Reagent)

Several ActiFlo systems have been installed in pilot- as well as full-scale systems. Data
collected from ActiFlo systems treating river water for use as drinking water as well as
from systems treating combined sewer overflows were reviewed and evaluated.
Table 5-1 summarizes the performance of the ActiFlo system.

Table 5-1
Performance Data for ActiFlo from Other Studies

Parameter Influent Concentration (mg/L) | Effluent Concentration (mg/L)
Oil & Grease 60 : ) <5

TSS 290 6

Copper 0.15 <0.01 —-0.05

Lead . 0.025 <0.005 - 0.01
‘Nickel 0.36 <0.02 — 0.05

Zinc 0.27 <0.03-0.5

Biopraxis @ CHESTER
537202 CGR-4054 3-01 5-4 ENGINEERS

Approved for Public Release -- Distribution Unlimited
Category B Data



As the table illustrates, chemical treatment followed by an ActiFlo system is capable of
reducing the metal concentrations to the sub-ppb level. Data collected from a pilot study
that was conducted in an industrial wastewater treatment plant indicate that the ActiFlo
system is capable of removing about 85 to 90% of the oil present in the wastewater. Data

also reveal that the ActiFlo system, at design conditions, can remove more than 99% of
particles greater than 3 microns in size.

~ Application to NASSCO Stormwater Treatment

A conceptual schematic of the proposed treatment system for the NASSCO storm water
is shown in Figure 5-1 at the end of this section.

Raw water entering the ActiFlo system should not contain any particles greater than 5
mm in size. A bar screen and automatic backwashing screen are included in the system
to remove these particles. The ActiFlo system could be placed in the ground and
connected directly to a storm sewer collection system. There is very little head loss
through the ActiFlo system, less than 2 feet. Depending on site conditions, pumping of
storm water to the ActiFlo system would not be required.

The ActiFlo system, sized to treat the shipyard storm water flow at NASSCO site SW-3,
is a one-train system with a total nominal flow of 2,000 gallons per minute. The system
is sized based on an overflow rate of 50 gpm/ft2. The maximum capacity of the system is
estimated at 3,000 gallons per minute (gpm), based on an overflow rate of 60 gpm/ft2.
However, at this flow rate, it is anticipated that performance of the system would decline

slightly. At the base flow of 135 gpm, the units would operate at an overflow rate of 3.4
gpm/ft’.

The preliminary design for the standard 2,000-gpm concrete basin plant includes all of
the equipment necessary for a fully functional ActiFlo system, including:

® Inlet control valves and flow meters

® A screening device to control solids greater than 3 mm

m  ActiFlo process trains complete with tanks and all mechanical equipment

®  Metering pumps

®  Manual dry polymer preparation system, including mixing and aging tanks.

B Process instrumentation

®  PLC control panel

Figure 5-2 shows a typical flow diagram for an ActiFlo Package Plant, and Figure 5-3
‘shows the layout of the system.

The following table summarizes the preliminary design information for the ActiFlo
system. The actual size of the ActiFlo system needed at any given shipyard would be

Biopraxis %2, CHESTER
5372-02 CGR-4054 3-01 5-5 ENGINEERS
Approved for Public Release -- Distribution Unlimited
Category B Data



determined based on treatability study results and the chosen storm water management
option, as discussed in Section 6.

Table 5-2
Design Specifications for Option 8
System Design
Number of Trains 1
Nominal Flow per Train, gpm 2,000
Total Maximum Flow, gpm 2,000
Overall Dimensions for 2,000-gpm concrete basin plant
Total Length, ft 26'4"
Total Width, ft 9
Total Process Tank Height, ft 16'
ActiFlo Design Parameters @ Nominal Flow (2,000 gpm)

Coagulation Tank HRT, min 1
Injection Tank HRT, min 1
Maturation Tank HRT, min 3
Settler Rise Rate at Nominal Flow, gpm/ft2 50

At the design peak flow of 2,000 gpm, the available detention time in the reaction tanks
of the ActiFlo system prior to settling is 5 minutes. Presently, the required detention time
for the complete reaction of the Biopraxis MOP-UP® reagents is not precisely known.
While the metals uptake rate of the MOP-UP® reagents has been shown to be extremely
fast, it is a function of the concentrations of the reagents and the dissolved metals; i.e.,
with a very short retention time, a higher reagent concentration will be needed to reduce
the heavy metals to non-detectable levels. During this phase of evaluation, it is assumed
that a 2- to 5-minute reaction time would be adequate to adsorb the dissolved metals from
the contaminated storm water. An upstream mixing tank may be used to lengthen the
contact time and minimize reagent consumption without any significant cost penalty. It
may be possible to enhance the capacity of the MOP-UP® reagents by recycling a portion
of the sludge that settles in the clarifier to the front end of the treatment system. This
sludge may contain MOP-UP® reagents that have not completely reacted. We do not
anticipate that sludge recycling will have a significant impact on the system performance

or overall effluent quality; however, pilot testing should be conducted to determine the
effectiveness of this option.

The spent reagent would be separated from the microsand in the hydrocyclone process
included in the ActiFlo system. The microsand will be recycled to the process, and the
spent reagent and other solids will be diverted to a 2,000-gallon sludge holding tank for
further solids separation and dewatering in a 4-ft3 filter press prior to off-site disposal.

'Although we anticipate oil and grease removal to about 5 mg/L with the ActiFlo unit, we
have included a Mycelx product for control of potential oil sheen. The treated effluent

Dioprexts %7, CHESTER
5372-02 CGR-4054 3-01 5-6 ENGINEERS
Approved for Public Release -- Distribution Unlimited
Category B Data




from the ActiFlo system will flow through a “Terraguard” sheen control media that is
infused with a Mycelx chemical compound. The Mycelx product has a claimed capacity ..
of 360 grams of oil per gram of media. The effective surface area of the media is
maximized by the Mycelx chemical, enhancing the oil removal capability. The final
effluent therefore is expected to contain <2 mg/L oil.

Projected Performance
 Based on Design Influent Conditions

Using the available influent data, Chester calculated the expected effluent concentrations
from Option 8 (MOP-UP® reagent and ActiFlo system followed by Mycelx media),
based on the following assumptions:

m  MOP-UP® reagents are capable of removing >99.9% of dissolved metals.
m  The MOP-UP® reagent is greater than 5 microns in size.

® The ActiFlo system would remove approximately 99% of particles greater
than 3 microns in size.

®  The ActiFlo system would conservatively remove about 80% to 90% of the
oil.

®  The Mycelx media would remove any residual floating oil.

The projected performance of Option 8 is summarized in Table 5-3.

Table 5-3
Projected Performance of Option 8
(MOP-UP® Reagents and ActiFlo System followed by a Mycelx Media)

Parameter Average Influent Projected Effluent
Concentration (mg/L) Concentration (mg/L)

Oil & Grease 8 <2.0

TSS 26 5

Copper 0.34 0.004

Lead 0.09 <0.002

Nickel 0.28 . 0.003

Zinc 1.45 0.016

Note: Projected effluent concentrations are calculated assuming that MOP-UP® reagent
would remove 99% dissolved metals and that 90% of the MOP-UP® reagent is greater
than 3 microns in size.

Biopraxis %2, CHESTER
5372-02 CGR-4054 3-01 5-7 ENGINEERS
Approved for Public Release -- Distribution Unlimited
Category B Data




As the table illustrates, the treated effluent is expected to contain approximately 4 pg/L
copper, <0.002 pug/L lead, 3 ug/L nickel, 16 pg/L zinc, and less than 2 mg/L oil. .
However, an on-site pilot-scale study is required to verify the projected performance data.

Additionally, aquatic toxicity data are needed to determine the acceptable concentration
levels.

MICROFILTRATION SYSTEM (OPTION 9)

Process Concept

A cross-flow membrane microfilter is often used in place of a conventional clarifier for a
superior effluent quality. The microfilter utilizes a polymeric tubular membrane to
separate precipitated particles from the wastewater. The Memtek Microfiltration system
offers many advantages (see brochure included in Appendix B). The membranes are
designed for rugged conditions, are compact, and are easily transportable with a small
footprint. The expected membrane life is 5 to 7 years. Microfiltration results in excellent
effluent quality because the membranes provide a barrier to particle passage.

The membranes of the microfiltration system are designed to act as a positive barrier to
particles greater that 0.2 microns. In the operation of the microfiltration system, solids
are retained on the interior of the tubular membrane and recirculated back to the feed
(concentration) tank. The solids continue to recycle in this manner until the solids
concentration increases to the point of restricting the flux rate across the membrane,
typically in the range of 2 to 5 percent. At this point, the solids are automatically
discharged from the system and transported to a sludge holding tank.

CHEMICAL
PRETREATMENT

(2) PRECIPITATING AGENTS

T s T s

WASTEWATER FEED r ﬂ—ﬂ—l ’
EQUALIZATION -
W : ) @l 4]

(8) FILTER PRESS 1 1
- I_IIHH‘HIIHI : ./ )

(4)MEMBRANE MODULES

g
——

DRAN (5)
STORAGE TANK (8)
or
NEUTRALIZATION (7)

MICROFILTRATION T W or ®
WASTEWATER ~ : o
TREATMENT SYSTEM | CEREEE . A
L W NEUTRALIZATION
T' DEWATERING EQUIPMENT .
OPTIONAL . i
Biopraxs %2, CHESTER
537202 CGR-4054 3-01 5-8 / ENGINEERS

Approved for Public Release -- Distribution Unlimited
Category B Data